

## Oncology

- |   |  |
|---|--|
| 1 Gemcitabine injection 1 gm / 200mg          | 21 Pegfilgrastim injection 6mg         |
| 2 Palonosetron injection 0.5 mg               | 22 Etoposide injection 100mg           |
| 3 Aprepitant (125mg) + Aprepitant (80mg)      | 23 Trastuzumab injection 150mg / 450mg |
| 4 Bleomycin (15IU) injection                  | 24 Zoledronic acid injection 4mg       |
| 5 Clotrimazole Tablet 10mg                    | 25 Erlotinib Tablet 150mg              |
| 6 Amphotericin B injection 50 mg              | 26 Docetaxel injection 120mg/20mg/80mg |
| 7 Capecitabine Tablet 500mg                   | 27 Bevacizumab injection 100mg/400mg   |
| 8 Doxorubicin (Plain) injection 10mg/50mg     | 28 Lenalidomide capsule 10mg           |
| 9 Cisplatin injection 10mg / 50mg             | 29 Rituximab injection 100mg/500mg     |
| 10 Oxaliplatin injection 50mg/100mg           |  |
| 11 Cyclophosphamide Tablet 500mg              |  |
| 12 Cyclophosphamide injection 1 gm            |  |
| 13 Methotrexate Tablet 2.5mg                  |  |
| 14 Granisetron injection 3mg                  |  |
| 15 Ifosfamide injection 1gm                   |  |
| 16 Paclitaxel injection 100mg / 260mg / 30 mg |  |
| 17 Carboplatin injection 150mg / 450mg        |  |
| 18 Mesna injection 200mg                      |  |
| 19 Filgrastim injection 300mcg                |  |
| 20 Granulocyte Colony Stimulating Factor 6mg  |  |

